

## -10625-003UK PIPER PA-18-95 WING KIT – RIGHT

PART NUMBER	DESCRIPTION	QUANTITY
U14291-001	Piper Aileron Hinge Bracket Angle	1
U11151-002	Piper Fairlead Bracket	2
U10291-000	Piper Angle	2
-12847-000	Piper Bracket	1
-52745-000	Piper Door Catch Kit	1
U10531-001	Piper Former	1
U12252-006	Piper Wing Channel Brace	2
U10644-000	Piper Pulley Bracket	1
U10703-000	Piper Aileron Hinge Bracket	3
U12252-002	Piper Channel Brace	4
U12252-003	Piper Wing Channel Brace	11
U12252-008	Piper Wing Channel Brace	2
U12581-000	Piper Jury Strut Fitting	2
U12252-005	Piper Wing Channel Brace	1
U13072-005	Piper Leading Edge Cover	1
U14222-000	Piper Drag Strut	1
U14222-002	Piper Drag Strut #2, #3	2
U14232-002	Piper Drag Strut	1
U14361-002	Piper Angle Rear Spar	1
U14361-003	Piper Jury Strut Angle	1
U14371-002	Piper Filler Block	1
U14371-003	Piper Filler Block	1
U14383-005	Piper Front Spar – RH	1
U14453-003	Piper Rear RH Wing Spar	1
U14541-000	Piper False Spar Brace	6
U14941-006	Piper Drag Wire Assembly	6
U15472-001	Piper Leading Edge Cover	1
U15482-001	Piper Leading Edge Cover	1
U15562-001	Piper RH Aileron False Spar	1
U15572-001	Piper OB RH False Spar	1
U15723-001	Piper RH LE Tip Cover	1
U12252-004	Piper Brace Wing Channel	1
U15742-000	Piper LE Reinforcement	1
U15773-000	Piper Wing Trailing Edge	1
U10112-007	Piper “N” Brace Tube	1
U16462-000	Piper Upper N Brace Tube	1
U16472-000	Piper Lower N Brace Tube	1
U40701-000	Piper Long Fairlead Segment	4

## -10625-003UK PIPER PA-18-95 WING KIT – RIGHT

PART NUMBER	DESCRIPTION	QUANTITY
U40081-000	Piper Fairlead Snap Ring	2
U40123-003	Piper Aileron Cable	1
U80012-003	Piper Bushing	1
U80421-000	Piper 1 3/4" Pulley	1
U14941-007	Piper Drag Wire	2
AN396-17	Clevis Pin – 3/8 17/32	1
U453-126	Piper Wing Tip Bow	1
U1217-01	Univair Stamped Rib #1	1
U1217-00	Univair Stamped Rib #3	1
U1220-02	Univair Stamped Rib #2 & 4	2
U1222-01	Univair Stamped Rib #5	1
U1209-00	Univair Stamped Rib #6	1
U1207-00	Univair Rib #7, 8, 10 & 11	4
U1208-00	Univair Stamped Rib #9	1
U1206-01	Univair Stamped Rib #12	1
U1202-01	Univair Stamped Rib #13	1
U1200-02	Univair Stamped Nose Rib	10
U1200-05	Univair Stamped Nose Rib	1
U1216-01	Stamped Tip Nose Rib	1
U14161-000	Piper Rear Spar Fitting	2
U10401-000	Piper Spar Hinge Fitting	2
U14192-000	Piper Strut Fitting	2
U14182-000	Piper Rear Spar Fitting	2
U14461-000	Piper Filler Block	2
U14271-000	Piper Filler Block	2
U14261-000	Piper Bracket	1
-80022-031	Piper Butt Fitting Bushing	3
U16561-000	Piper Tip Bow Fitting	1
U16551-000	Piper Tip Bow Fitting	1
U16601-000	Piper Tip Bow Fitting	1
U16611-000	Piper Tip Bow Fitting	1
U14411-004	Piper Strut Reinforcement Angle	1
U14401-008	Piper Angle	1
U14401-003	Piper Strut Reinforcement Angle	1
U14411-002	Piper Strut Reinforcement Angle	1
U14401-004	Piper Strut Reinforcement Angle	1
U14411-003	Piper Strut Reinforcement Angle	1
U14401-005	Piper Reinforcement Angle	1

## -10625-003UK PIPER PA-18-95 WING KIT – RIGHT

PART NUMBER	DESCRIPTION	QUANTITY
U14611-001	Piper IB RH Pulley Bracket	1
U14621-001	Piper OB RH Pulley Bracket	1
U82732-024	Piper Bushing	1
U10171-004	Piper Drag Wire Fitting	2
U10161-004	Piper Fitting	4
U10161-005	Piper Fitting	2
U10171-003	Piper Drag Wire Fitting	2
U41291-000	Piper Housing	1
U10201-000	Piper Tie Rod Nipple	16
U14571-001	Piper Angle	1
U10151-000	Piper Lock Bolt Plate	12
U40991-000	Piper 2 3/4 X 3/8 Pulley	1
U80122-011	Piper Washer	1
U81102-003	Piper Clevis Square Washer	16
U10221-000	Piper Tie Rod Clevis	16
AN3-5A	Airframe Bolt – 3/16 5/8 U	19
AN3-10	Airframe Bolt – 3/16 1	1
AN3-10A	Airframe Bolt – 3/16 1 U	4
AN5-5A	Airframe Bolt – 5/16 5/8 U	3
AN5-7A	Airframe Bolt – 5/16 7/8 U	7
AN5-13A	Airframe Bolt – 5/16 1 3/8 U	2
AN5-15A	Airframe Bolt – 5/16 1 5/8 U	6
AN5-16A	Airframe Bolt – 5/16 1 3/4 U	5
AN5-20A	Airframe Bolt – 5/16 2 U	1
AN6-15A	Airframe Bolt – 3/8 1 5/8 U	8
AN301-18-4	Aircraft 1/2 Inch Nail	4
AN310-3	Castle Nut – Fits 3/16 Bolt	2
AN365-440	Self-Locking Nut	16
AN365-524	Self-Locking Nut	12
MS21044N6	Self-Locking Nut (AN365-624)	8
AN365-832	Self-Locking Nut	12
MS21044N3	Self-Locking Nut (365-1032)	19
MS24665-283	Cotter Pin (AN380-3-3)	2
AN455A4-4	Brazier Head Rivet	15
MS24693S30	Flat Screw (AN507-632-12)	5
MS24693S52	Flat Screw (AN507-832R12)	4
MS35206-215	Pan Head Screw	16
AN515-6-6	Round Head Screw – NC	2

## -10625-003UK PIPER PA-18-95 WING KIT – RIGHT

PART NUMBER	DESCRIPTION	QUANTITY
MS35206-250	Screw (AN515-8-20)	8
NAS1149FN432P	Flat Washer (AN960-4)	16
AN960-516	Flat Washer	21
AN960-61	Flat Washer – Light	8
U15086-000	Piper Screw	174
MS35206-235	Pan Head Screw (AN515-6R20)	1
AN960-616	Flat Washer	16
AN960-8	Flat Washer	12
NAS1149F0363P	Flat Washer (AN960-10)	42
4X1/4-PSA-SS	Screw Pan Head Slotted SS	203
4X3/8-TRA	Screw Truss Type A Recess	16
MS21044N06	Self-Locking Nut (AN365-632)	8
AN3-6	Airframe Bolt – 3/16 3/4	1
3/8RT-PF	Reinforcement Tape 3/8 50Yd	1
-10625DWG	Piper PA-11 – 18 Wing Drawing	1
-10645DWG	Drag Strut Installation #2 Strut	1
-10646DWG	Drag Strut Installation #1 Strut	1
-10710DWG	Fittings Installation – Wing Butt	1
-12224DWG	Fitting Installation Front Spar	1
-12331DWG	Edge Attachment Wing Butt R	1
-12422DWG	Trailing Edge Attachment Drawing	1
-12451DWG	Tape Installation – Wing Ribs	1
-14242DWG	Strut Installation – #5 Strut	1
-14252DWG	Strut Installation – #5 Strut	1
-14283DWG	Fittings Installation – Spar Line	1
-14302DWG	Butt Fitting Installation – Drawing	1
-14323DWG	Wing Tip Bow Installation	1
-14351DWG	Tape Installation – Wing	1
-14393DWG	Installation – False Spar	1
-14433DWG	Fittings Installation – Front Strut	1
WING-AID-1	Wing Hardware Installation	1